



Joint Venture between SGS and IMME Mongolia



SGS IMME MONGOLIA LLC

INSPECTION REPORT

INSPECTION REPORT

Company : Darkhan Metallurgical Plant  
Location: Tumortei Terminal  
Date: 2024.11.25

Sample No:	Product weight	H <sub>2</sub> O	Fe	S	Al <sub>2</sub> O <sub>3</sub>	SiO <sub>2</sub>	TiO <sub>2</sub>	P	Number of Car:	
		ton	%	%	%	%	%	%		pcs
TLot 107	1	889.85	1.59	59.29	1.88	1.46	5.64	0.13	<0.01	10
	2	876.60	1.53	59.39	1.87	1.35	4.76	0.11	<0.01	10
	3	1,384.75	1.58	57.79	1.71	1.49	4.91	0.12	0.01	10
	4									
	5									
<b>Average result*</b>		<b>3,151.20</b>	<b>1.57</b>	<b>58.66</b>	<b>1.80</b>	<b>1.44</b>	<b>5.07</b>	<b>0.12</b>	<b>0.00</b>	<b>30</b>

NOTE: \*Average result of all analytes is for summary of product weight.  
This result format of the inspection sample only for DMP's internal use only .

Signature:



SGS-IMME Mongolia LLC